O U B O D =

Instructions For Assembling MECO OMAHA

MAINTENANCE PLATFORM MPL5
AND ACCESSORIES

IMPORTANT INSTRUCTIONS AND SAFETY PRECAUTIONS

DO NOT use platform unless safety chain is secured to fork lift.
Lock gate in place before using platform.

Avoid contact with electrical wires or outlets.

DO NOT lean over rails.

DO NOT stand on any exterior portion of the platform.

Use platform only when fork lift driver is present.

MINIMUM CAPACITY MAXIMUM LOAD

OF TRUCK ON WHICH INCLUDING
THE PLATFORM CAN PERSONNEL AND
BE USED (LBS) EQUIPMENT (LBS)
2000 1000
FAILURE TO COMPLY WITH ALL INSTRUCTIONS AND SAFETY PRECAUTIONS

MAY CAUSE PROPERTY DAMAGE AND/OR PERSONAL INJURY.

NOTE: Shown with optional accessories
not included with standard unit.

MODERN EQUIPMENT COMPANY

2000 CUMING STREET, OMAHA, NE 68102

www.meco-omaha.com
1-800-228-7334



MAINTENANCE PLATFORM ACCESSORIES

AAAAXAN AN,

MPL4-0OPTB
1/2/97

| ‘:"Vn N

- | {IBARRCO TS

i,
)

o
IS
!

AR

AR ATTIS
R AOAAARERA ORI
o Vi

e

W’

oy
i

A
000000000
N
IAAAAEEREEEERRRERERTOIS
i
nmmmwo,mmmn )

‘l

Y
Y
W

S

f
W

X i
‘-'..'4'""0

S

W

NOTE:
THE BCR36—-84 STIFFENERS
ARE ASSEMBLED BETWEEN
THE MPL BACK PANEL AND

THE MPL SIDES USING THE
EXISTING HAREWARE.

(s "o‘,‘mun .

I
o
'Wo,o.o’o,oo,o,o,o,o.;,ommnmop

popoooooeo
i
W

PARTS LIST — BCR48 PARTS LIST — BCR48-84
ITEM DESCRIPTION QUANTITY | ITEM DESCRIPTION QUANTITY
1 5/16-18 X 3/4 BOLT 2 1 5/16-18 X 3/4 BOLT 4
2 5/16-18 LOCK NUT 2 2 5/16—18 LOCK NUT 4
3 5/16 SAE FLAT WASHER 4 3 5/16 SAE FLAT WASHER 8
4  BCR48 WELDMENT (RISER) 1 4 BCR48-84 WELDMENT (RISER) 1
5 BCR36-—84 STIFFENER 2
NOTE:
USE ONE FLAT i [
WASHER UNDER ||t NOTE:
EACH NUT AND | [{disaisismiimms USE ONE FLAT
ONIARIRRIRINEINIIRINEIIRIEON
ONE UNDER THE  L&GUimiiiiiims WASHER UNDER
HEAD OF EACH “%WW%%W EACH NUT AND ]
BOLT NS ONE UNDER THE b
S HEAD OF EACH
i ~
) BOLT i
N
(‘/

EXISTING HARDWARE /

ITEM

1
2

PARTS LIST — TT748

DESCRIPTION QUANTITY
1748 WELDMENT (TOOL TRAY) 1
CABLE TIE 1

OTE

USE EXISTING HARDWARE




g
™,
<

|

MPLS
MPL3
MPL3
MPL4
MPL4

PARTS LIST — MPL5

DESCRIPTION
BASE WELDMENT (48 X 48)
LEFT SIDE TUBE WELDMENT
RIGHT SIDE TUBE WELDMENT
GATE WELDMENT
BACK PANEL WELDMENT

QUANTITY

3/8-16 X 1/2 SET SCREW
1/8 X 1 COTTER PIN

5/8 SAE FLAT WASHER
2/0 CHAIN, 29” W/ SNAP
1/4 LAP LINK

5/16=18 X 1 3/4 BOLT
5/16—18 LOCK NUT

NN WN =

NOTE:

1. ASSEMBLE GATE (4) TO SIDES (2) & (3) BEFORE TIGHTENING SET
SET SCREWS (6) .

2. THE HINGES ON THE SIDES (@) & (3) MUST BE TO THE FRONT

OF THE BASE (7).
THE "D” RING IS AT THE BACK OF THE BASE. USE THE

TO ATTACH THE CHAIN (9 .

LAP LINK

I

. ""”h,
RIS
OO0
VY YIS
TS
TS
SN
:omamouumommnmmum“
{

iy

i
RV AIPPANNTPIIRIRNREEIIIININARNRIRIDINS
[
%mnnomummmommm.' >

QR0 |
NI 100000005
\M‘W" ""NN'M%%'% ‘

MPLS
12/17/96

SECTION "A"-"A"




MAINTENANCE PLATFORM ACCESSORIES

PARTS LIST — FBC

ITEM DESCRIPTION QUANTITY
1 FBC (BULB CADDY) 1

NOTE: BULB CADDY HANGS FROM SIDE
OF MAINTENANCE PLATFORM. NO

HARDWARE REQUIRED.

MPLYI-OPTA
8/5/98 §285

ITEM

1
2
3

PARTS LIST — CASTERS

DESCRIPTION QUANTITY
5/16—18 X 3/4 BOLT 16
5/16—18 LOCK NUT 16
CASTERS 4

/@%N
&

\
-2 |

=N

L.

A\

\

BOTTOM VIEW

&




s6/1z/8

— | dha

o84 SL/LF

mZ\<§:MﬂH thm v o
ANVdNOD INIANDINDI NYIAON mﬁwm

MAS | 3uva

~—91/L1 0L—
6

Zl
— /1 0L —

‘S3ION




